UK: 01564  783  192
Int: +44 1564 783 192

Close

If you know the part number you require, enter it here

Performance Crankshaft for Royal Enfield V-Twin KX

A work of art for this vintage machine!

more details
Accessories

more details
View Hitchcocks from inside the building, click here and explore all areas
A behind the scenes look at Hitchcocks Motorcycles

« Index

1995 350cc Bullet Export

Page 2 - Crankcase, Crankshaft and Piston (Part2)

Move your cursor over the different parts in the exploded diagram for more information

28

WASHER, 5/16"

140080

Click illustration number for more information

29

NUT, 5/16 X 26TPI

140079

Click illustration number for more information

30

STUD, FRONT ENGINE PLATE M8 X 114mm *UK made*

141055

Click illustration number for more information

31

WASHER, 5/16"

140080

Click illustration number for more information

32

NUT, M8

141051

Click illustration number for more information

33

STUD, REAR ENGINE PLATES, M8 X 127mm

141056

Click illustration number for more information

34

WASHER, 5/16"

140080

Click illustration number for more information

35

NUT, M8

141051

Click illustration number for more information

36

STUD, 5/16"

140078

Click illustration number for more information

37

WASHER, 5/16"

140080

Click illustration number for more information

38

NUT, 5/16 X 26TPI

140079

Click illustration number for more information

39

STUD, CRANKCASE REAR JOINT, LONG, 1/4"

140081

Click illustration number for more information

40

WASHER, 1/4"

140083

Click illustration number for more information

41

NUT, 1/4"

140056

Click illustration number for more information

42

There are 2 products in this position

Click illustration number for more information

43

There are 2 products in this position

Click illustration number for more information

44

NUT, 5/16 X 26TPI

140079

Click illustration number for more information

45

SCREW, DISTRIBUTOR FLANGE

140160

Click illustration number for more information

46

There are 2 products in this position

Click illustration number for more information

47

OIL FILLER CAP

140124

Click illustration number for more information

48

STUD, TAPPET COVER

140153

Click illustration number for more information

49

GASKET, TAPPET COVER (140152)

144619

Click illustration number for more information

50

TAPPET COVER, POWDER COATED

141666

Click illustration number for more information

51

WASHER, TAPPET COVER (FIBRE)

140155

Click illustration number for more information

52

WASHER, 5/16"

140080

Click illustration number for more information

53

NUT, TAPPET COVER

140596

Click illustration number for more information

54

UNION, OIL FEED PIPE

140122

Click illustration number for more information

55

FIBRE WASHER, 5/16

140299

Click illustration number for more information

56

WASHER, FIBRE

140128

Click illustration number for more information

57

OIL FEED AND RETURN FILTER PLUG, upto 12/01

140052

Click illustration number for more information

58

BREATHER PIPE, (FLATENED END)

140167

Click illustration number for more information

59

CLIP, BREATHER PIPE

140573

Click illustration number for more information

60

There are 3 products in this position

Click illustration number for more information

61

CIRCLIP, GUDGEON PIN

110091

Click illustration number for more information

63

There are 3 products in this position

Click illustration number for more information

65

CONNECTING ROD ASSY, 350cc

144432

Click illustration number for more information

66

CON ROD FLOATING BUSH

140020

Click illustration number for more information

67

There are 2 products in this position

Click illustration number for more information

68

WASHER, CRANKPIN THRUST

140023

Click illustration number for more information

69

NUT, CRANKPIN

140024

Click illustration number for more information

70

GRUB SCREW, CRANKPIN

140022

Click illustration number for more information

71

SCREW, CRANK PIN NUT LOCKING

140015

Click illustration number for more information

72

WASHER, DRIVE SIDE THRUST

140799

Click illustration number for more information

73

There are 2 products in this position

Click illustration number for more information

74

There are 2 products in this position

Click illustration number for more information

75

FLYWHEEL, TIMING SIDE, 350cc

144689

Click illustration number for more information

76

FLYWHEEL, DRIVE SIDE, 350cc

144690

Click illustration number for more information

77

LOCK RING, TIMING SHAFT NUT

140016

Click illustration number for more information

78

NUT, TIMING SHAFT TO FLYWHEEL

140013

Click illustration number for more information

79

SCREW, TIMING SHAFT NUT LOCKING

140014

Click illustration number for more information

80

DISTANCE PIECE, ENGINE SPROCKET

110056

Click illustration number for more information

81

There are 5 products in this position

Click illustration number for more information

82

DISTANCE PIECE, ALTERNATOR

140311

Click illustration number for more information

83

(USE 145353), CRANKSHAFT ASSEMBLY (350cc)

145353

Click illustration number for more information

Crankcase, Crankshaft and Piston (Part2)

Opening times: Monday - Friday 9am - 6pm | Closed: Saturday and Sunday
IF YOU ARE NEW TO THIS SITE AND WOULD LIKE INSTRUCTIONS ON HOW TO USE AND NAVIGATE IT, PLEASE CLICK HERE.
Units 7 & 8, Rosemary Court, Oldwich Lane West, Chadwick End, Solihull, B93 0EY, UK

© Hitchcocks Motorcycles Ltd. 2010 | Terms & Conditions

Back to top